ROM :A.Y.P.-SALES DEPT 803 533 4900 1903, 05-06 PE:20  #730 P.02/22
Fl ALY, P
44" RIDING GARDEN TRACTOR
SCHEMATIC
12V
RED 0 h l I BLACK
INTERLOCK SWITCHES [ =™ — )
RED ] RED
RED S
WIRE |/ TILLER ATT'MENT CLU‘TCH' !
LOOP égLﬁ%gTOR (CLUTCH OFF) | | |
¢
|
RED K -~ L
2 TURNS COUNTER. | O eom hAKE] | | soLenod
CLOCKWISE ¥ FROM | S : -2 |
FUSE _
AMMETER ST
SWITCH
NITION M3 IGNITION INOT OCCUPIED)
1G 10 UNIT
FUSE SJWITCH '
O B
%0 Amp SPARK PLUG
BLACK s
¢ Q BLACK .
IGNITION SWITCH \ —0 &—
BLACK
[PosiTION CIRCUIT |
[ OFF M-G
[ on B-L DIODE
L START 5o WHITE  CHARGING

3600 RPM e
. TCH MEADLIGHTS
LIGHTS WILL NOT REGISIEH ON

AMMETER,

YOUR TRACTOR IS EQUIPPED WITH A
SPECIAL ALTERNATOR SYSTEM. THE
LIGHTS ARE NOT CONNECTED TO THE
BATTERY. BUT HAVE THEIR OWN
ELECTRICAL SOURCE. BECAUSE OF
THIS, THE BRIGHTNESS OF THE
LIGHTS WILL CHANGE WITH THE
ENGINE SPEED. AT IDLE SPEED THE
LIGHTS WILL DIM_ AS THE ENGINE IS
SPEEDED UP, THE LIGHTS WILL
BECOME THEIR BRIGHTEST.

l | |

14 VOLTS AC (MiN)
LIGHTS OFF AT i

. CotL
< \
3 AMPS DiC 20 VOLTS AC (MIN]
AT 3600 RPM. BATTERY IN LINE
ORANGE AC colL
B T

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED CLipS
WERE REMOVED FOR SERVICING OF
UNIT. THEY SHOULD BE REPLACED T0
PROPERLY SECURE YOUR WIRING. CHASS)s

GROUND

*INDUCTIVE TYPE. WiR COILED AS
SEEN FROM BACK OF DASHBOARD.

23



WOMLD3T

HOLOVHL Naquys ONIQIY ..vv

S14Vd Hivd3y




#7730 P.04s22

B6:21

1903, 05-06

883 533 49500

tA.Y.P.-SALES DEPT

FROM

25

Bl dgb
8@ 71
¢t £y ®
oG
. 374
. I gy :W HE. 6o .N¢® W, [ -
1 3 -a 2 | ¥
WW #'S2 = HOME | - SIHONI 'S’ NI
NIAD SNOISNIWIC LNINOJWOO T 310N piLPOT IeuSEM OOPOVODL £z
’ BD QL X 8/G X ZE/B JBUSEAp 91016061 9z
¥IE ¥ GZ  prL xeH - N|og Ziv09Lips Sz
4UBLS - SIBUMQ - |BNUEY X.66221 dury g asng X¥ZBROL vz
Y51jBu3 - sleumQ - |Enue X9G6ZEL . . z/1

Yauaig - sdo|§ oG J01DRI] 'UDIIZNILSYY - 183y XZL6101 - * 72 - Ob 'dB] 12yusepn xoH  malog 80012041 £z
Yslibu3 - 8dojS oG | J010RL] ‘UD(IINIISY) - 138YT XEEGLOL - HIBIBIU| - Yojimg XStEHoL zz
parnsy” diio HGEE 6 Aoed Asneq TXLES12L 0T
Sdeo Alslleg Xbaz izt 3¢ n.m:mm agen reazy gL
uouby |aze & iy ratieg - 219y xoLgeoL L1

Wb 1298 _Xczeisop PUMDIY - B1qe) resLy 9l

8/ 1001 [BUIB)XT 00| JBYSEM 00805011 9y GoIluB)  ssaurely XBI6ZZL g4

: 1abun|d 'ysimg XS0zl St Wwiia) - 1aaogy reis . v

alip  dooq X105zZ0!1 ¥ OC W/l 363y - NN QO¥OLSEL £t
ZE OL# SSay 1NN 0001G6LL E¥ PeL YIo0g 13 - y307 - Jayseps 00¥0501 | Zl
Zil X ZE-DL 'PH 1USBA X3H  m310g BOOLEDLY 44 § 19 ZfL X QT - L x3H - yog BOYOBLvL il
F201a3U| - Yaumg X£SG5601 5€ OC il wer - 3ny 00v0sSeLL oL

0 - biL ¥o0jUMOIT N OOV0OBYEL 3E Fil 4907 - Jaysep 00v06001 [

ubhe|nsy|  dyg HSEZ SE piouajog XLBO601 8

3lawy XEEFIZL £E WBIY - youmg XTLLOLL 3

TH-L X0Z-9/1 NN DS "BH 'pY - 1og 09%0¥zZZ s ze ZE - 85 X8 - Ny X860 1 9

leuluz | - pleng XS/L¥Z01 LE uoniub - ysumg HA0FT v

Aageq ‘fessq X6¥S12i ot © BN - gng rzegie - ¢

0Z - /1 Buipg - 1wy ¥86 1821 6¢ ¥24205 1617 - ssaurepy X65804 | z

0T - #/1 ¥ - 1y 00FCZeL €2 195 Asy HZ&8G¢E L
‘O ON ‘ON ‘DN
zo_hm__mummc 1Hvd A3 ) NOILdIB3S3Q 1HYd A3y

LA TReERE]

dOLOVHL NIAHVYD DNIQH ..bv SL1HVd Hivday



vs/22

86:21 H730 P.

1903, 95-06

803 533 4300

-SALES DEPT

' 44" RIDI} |
CHASSIS AND ENCLOSURE DING GARDEN TRACTOR

FROM :R.Y.P.

37

/ "
™

o
Shul

\

i

'y
P —t
-4




FROM :A.Y.P.-SALES DEPT

nEFAIK FAR

803 533 4900

s

44" RIDING GARDEN TRACTOR

CHASSIS AND ENCLOSURE
KEY PART DESCRIPTION KEY
NO. NO. NO.
1 110832x Seat 48
2 121247X Pan . Seat . 49
3 105513X% Bracket . Pivor,Sear
4 105629x Bolt - Shouider 516 18 50
5 109587 Brace Gru 51
6 " 73680500 . Nur  Lock 5/16 18 52
7 73680600 Nut  Lock 3/8 16 53
8 121642X366 . Fender 54
9 106202x Reflector . Rear 55
11 17480612 Screw  Hex Washer Threaq Raling sg
38 15 x 314 57
12 19131312 Washer73i32x 1316 x12Ga 58
13 74760612 Bolt Hex 3/8 164 34 59
14 105811x Strap - Fender 60
15 19171912 Washer 17/32x1-3/16x12 Ga.
17 108885X% Guard  Muffler 61
18 73510600 Nut-hex Keps 3/8-16 Ung 62
29 19131614 Washer . 13/32'x 1 x 14 Ga, 63
21 106509 Bracket - Fenger 64
22 105531x Nut  Push 65
z3 106020X - Tank  Fuel 66
24 121221% Can  Fuel
25 6999R Clamp  Hoge 67
26 52774 Ling  Fuegl 68
27 106082x Pag  Spacer 63
28 121277X Chassis Assembly 70
29 121306X Drawbar 71
30 109665X Panel Dash. L H 72
31 121794X Cover Acceys .
32 106976X Panel  Dash, R M 13
33 74760412 Bolt  Hex 14 20 x 3 4 74
3a 105465X366 Foorrear | iy 25
35 105484X366  Fopyres: R.H 77
36 72140606 Bolt  Carnage 38 16 4 34 78
37 108256 Pad Footresy 79
38 36450 Busfung 80
39 10040400 Wasner  Lock 1 4 81
40 121649X Decal 18 wp Side Panel 82
41 9151R Grommer 83
42 121067x Spring - Right Seat 84
44 18090816 Washer §:32 « 1 2% 16 Ga 25
45 104920x Shield  Heay §
46 3607366 Hood 87
47 109323X Decal - Rally gg
NOTE: ALL COMPONENT DIMENSIONS GIVEN g?
IN U.8. INCHES - 1 INGH — 25.4 pp 90
A c D E F G H J
a B ‘ ¢n20
b 13 13 72 36 66
=6 e we &7 =7 Ser
@7 @
S, N w
H“ 86 1 78 ?53 ﬁ 91
18
D87 ©py D 2%
& 15 - 27

1903, 85-05

PART
NO,
73680400
17480608

53511366
109673x
109752
109753

. 6774876

677487%
101235¢
109671x
17980808
76064366
76074366

11330
109199x
74760616
8710y
120822
17490616

1913161¢
19131316
17511208
80194
6774432
17a1131p

76085.)
73220400
81328
121144X
74780816
10040800
2751R
72170410
121251X
121248%
121250x%

121248X

74641008
73951000
4171R
73300400
121248X
74760512
19111216

-

K

i
=)

2167
(B

33
=139
74

M N 0
ﬁgig ﬁ%s Ebg

P5:21 H730 P.O6/22

DESCRIPTION

Nur Crownlogk 1 4 20
Screw  Hex Washer Threag Roiny
38 16x12
Grilt
Decal Gru
Decal R M $irpe
Decal L H Strige )
Strap Assemply. Hinge R M
Strap Assernbly Hinge L H
Screen Gl -
Leng
Screw  Cross Pan Mead "8 18x 3 |
Bezel | H
Bezel R H,
Decai - Clutch/Brake

gcal Drive Belt
Bolt Hex 38 16 x 1
Stem  Fuel Tank

Decal - Caution
Screw  HMex Washer Thread Roiing

38 16x

Washer 13 32 « 1 16 Ga
Washer 13 32 %1316« 16 Ga
Screw  Hex Slotred No 12« 1 2
Washer732x58x 16 Ga

Strap Assembly Hinge. Rear
Screw  Hex Washer Heag * 12
Hi-lox 58 .

Baolt  Shoulder 1 a 20

Nut  Hex 1 4 30

Boit - Shouider

Bolt - Shoylder

Bolt - Hex 1,2 . 13x1
Washer - Lock 1.3

Clipsfuel ling

Bolt.carriage 1/4-20 X 1-1/4
Foam,strips

Spacer

Spring,compression

i)

-Bracket swiich

Screw slotted ban head #10-32x71/2
Nut Keps #10-32
Clip.insulated
Nut,Lock Flanged
Bushing, Snap
Bolt, Hax 5/16 - 18 x 3/4
Washer 11/32 x 3/4 x 16 Ga.

.

1/4x20

73
&70

R
(34
&«

e iy ¢ (I Y

A\

a4
D48

(9 O



1903. 25-26 26:22 #7300 P.Q7/22

FROM :R.Y.P.-SALES DEPT 803 533 4900

‘ 44" RIDING
DRIVE GARDEN TRACTOR Q
99

TS e e e

—OPTIGNAL EQUIPMENT <
SPARK ARRESTER KT



803 533 4900

FROM :A.Y.P.-SALES DEPT

DRIVE
KEY PART
NO. NO.
1 121327X
2 12000004
3 2228M
4 121326X
5  123190X
& 191171116
7 122758X
8  110928x
9 122380X
10 122379X
11 74570412
12 10040400
13 85455
14 13280328
15 13300300
16 13290300
17 121879X
18 13240300
19 106933X
20 121731X
21 105701X
22 19151216
23 76020416
24 17480612
25 10%730X
268 74760616
27 19131312
28 73630600
29 8883R
30 109037x
31 15872H
32 121749X
33 106918x%
34 121440X
35 121441X
36 104777X
37 109070X
38 44704 .
39 4859
40 ' 74760644
" 41 105731x
42 10040700
43 74770720
44 122067X
45  4921H
46 122066X
47 106190X
48 71040412
49 19091210
50 74760512

1903, 05-06

44" RIDING GARDEN TRACTOR

DESCRIPTION

Puliey, Transaxie (Driven)

Ring, Retainer

Key, Woodruff No, 9

Transaxie. Speed, Peerless, Model
No. 143.820-010 see pages 36 & 37
for parts breakdown)

Shicld, Heat, Front

Washer 11/32 x 11/1¢ x 16 Ga.
Muffler, Clamp

Engine, 18 H.P, Briggs & Stratton,
Moel No. 422707, Type No.
121101

Muftfler

Premuffler .
Screw, Hex Soc. 1/4 . 20 x 3/4
Washer, Lock 1/4 '
Gasket

Nipple, Pipe, 3. 1,2

Coupling. Pipe, Stg. 3/8 - 18 NPT
Plug. Oil Orain

V-Belt, Drive

Elbow - Street

Knob

Rod, Shifter

Washer - Shuf; Plate

Washer, 15/32 x 3/4 « 16 Ga.

Pin, Cotter 1/8 x 1

3crew - Hex Washer Hd. Thd, Ralling
/8 - 16 x 3/4

Keeper, Beit, Engine

Bolt, Hex 3/8 16 x 1

Washier, 13/32 x 13/16 x 12 Ga.
Nut, Lock, 3/8 . 1g
Cover, Pedal
Shatt, Foot Pedal
Pin, Roll 3/16 «x 1.
Washer 25/32 x 1
Arm, Brake

Guide, Belt, Lowr, Eng. Pulley. L.
Guide, Belt, Lower, Eng. Pulley. R.H.
Retaincr, Belt

Keeper. Belt

Spacer

Idler, Flat

Balt, Hax 3/8 . 15 » 2 - 3/4
Pulley, Engine .

Washer, Lock, 7/16

Bott, Hex 7/16 - 20 1 . 174
Keeper, Belt, L1

Retainer, Spring

Strap, (ocator

Clamg

Boit - Hex 1/4 . 28 x 3/4

Washer 9/32 x 3/4 x 10-Ga.

Bolt, Hex 5/16 . 18 x 34

/4 x 16 Ga.

NOTE: ALL COMPONENT DIMENSIONS GIVEN N
"U.S. INCHES - 1 INCH = 25 4 MM

I- 7.

&27 27

as

c D
i ]
51

E F
¥
28
@6 ®
&s1

G H
& Sz
gw E 87

KEY PART
NO. NO,
51 73680500
52 74780544
53 1221089x
54 109167x
S5 106167X
56 76020412
57  105B44x
58  121862X
59 71673
60 106888x
61 . 19131318
62 19332618
63  105724x
64 72140605
65  106298xX
66  105705X
67  10649%x
68 74760624
69 110812X
70 12000039
71 105709x
72 105710x%
74 121732X
75 17720410
76 53190
77 65139
78 122082X
79 71524
80  108457X311
81 108087x
82 19332416
83 12000053
84  104757x
85 9396E
86 122088X
87 17490624
88 74760612
90  108706x
92 106919X
33 105700x
94 11050600
95 73510600
96 73350600
98 18132012
99 109740x
100 121 120X
101 17490572
102 2754R
104 100091M
105 110400%
106 122320x%
107 123140%
108 72240460
109 73510400
110 123191X%
J K L
ifzﬁ 10!1?
298 )

26:22 #7306 P.@8/22

DESCRIPTION

Nut, Lock 5/16 . 18
Bolt, Hex 5/16 . 18 x 234
trap, Torgue '
Bracker, Transaxle
Plate, Strap, Torque, -
Pin, Cotter. 1'8x 3 4
Rod, Brake, Park
Rod. Brake
ap
Spring, Rod, Brake
Washer 13 32 X 1316 x 18 Ga.

Washer. 1.1/32 4 1-5/8 x 16 Ga.
Bracket. Clyrch

Bolt, Carr,. 3 8 16x3a
Pulley, Idier

Bellcrank Assembly (Ine. Key No, 90)

Retainer, Belr

Bolt, Hex 38 - 15 x 1 12

Washer, Wardgneg

Klip Ring

Spring. Return. Clutch

Link, Clutch

Control, Throttie

Screw, Mex Tha. Cut. 1 4 . 20x1 2
ap, Valve

Stem. Valva

Tire, Rear .

Tube (not furmished with Tractort

Rim

Spacer, Splt,

Washer 1-1/32 x 1-1/2 X 16 Ga.

E-Ring

Cap. Hub, Rea

Key - Square, 114 x 2

Keeper, Belr, RN

Bolt. Hex Washer Thd. Roll 38 3¢

x1.92

Bolt, Hex 3 8 - 16 x 3 4

Bearing

Plate Ass_embly, Shifter

Spring. Torsion

Washer . Lock £xt Tooth 3 8

Nut - Keps 38 . 18

Nut - Hex Jam 3 8 . 16

Washer 1332 x 13 4 x 12 Ga.

Baffie, Rear, Upper

Decai

Screw,hex wsh. Thrdrol. 5/16-18 x 3/4

Clip.fuel fing *

Spark Arrester kit

Spring, Brake return

Rubber, Block

Shiald, Heat .

Boit - Carr. 1/4 - 29 x 7-172

Nut, Keps 1/4 - 20
Spacer, Plastic
) P
\ o
12 109

M-

B
€] mm:@z)z
g.
(o

&
9



FROM :A.Y.P.-SALES DEPT 803 533 4900 1963, 95-06 B6: 23 #7300 P.D9/22

P - 44" RIDING GARD
| ENTR
0 STEERING ASSEMBLY ACTOR




FROM :A.Y.P.-SALES DEPT
Slems s N AN D

803 533 4900

44" RIDING GARDEN TRACTOR

STEERING ASSEMBLY

KEY PART
NO. NO.
1 109326X
2 1007101
3 73940800
4 100712K
5 100713N
6 1007111,
7 100714L
8 122341
9 121892X
10 108705x
1 28824
12 71208
13 109432
14 108685X
15 122819X
16 108683X
17 12000029
18 6266H
19 108684x
20 106126X
21 109816X
22 74180512
23 73510500
24 . 121330%012
26 106965%
27 74760512
28 76034
29 108596x
30 100541K
31 121325X
32 19131316
33 11050600
34 80224

DESCRIPTION

Decal - Cap, Stesring Wheg)
Insert - Sreering Wheel
Nut - Hex 1/2 - 20
Washer

Whee! - Steering
Adaptar - Steering Wheel
Sleeve - Steering

Dash

Decal - Dash

Shaft - Steering

Pin - Drive 3/16 x 1
Bushing

Bracket - Steenng

Gear - Pinion

Screw - Special

Rod - Steering

Klip Ring

Bearing - Thrust

Gear -"Sectar

Key - Woodryff

Nyvliner - Snap In

Screw - Crown Truss Ho. 5716 - 18
x 3/4

Nut - Lock 5/16 - 18
Saddle

Suppart Plate . Bartery

Balr - Hex 3/B - 16 x 3/4

Tray - Batrery

Clarmp - Hose

Tube-

Control - Choke

Washer 13/32 x 13/16 x 16 Ga.
Washer - Lock, Ext. Tooth 3/8
Plug - Dash

1903, 25-06

KEY
NO.

PART
NGO,

108075X
105663
74761060
17480608

105664X
110438X
73901000
17490808

105656X
106654X
121321X
10040500
73610500
3366R

105727

10040600
73610800
1554
17431008
104757x%
2751R
53192
€5139
278H
9040K
106732X
106222
59904
1071830x
74580
121748%
18111216
121232
121749X
122255X

B6: 23 #7300 P.10/22

DESCRIPTION

Axle - Front
Support - Saddle - Ruar
Bolt-Hex5l$-‘lIx3<34
Screw - Mex Washer Thread Roli
38-18x12

Suppert - Saddle - Fron:

Spacer Beuring, Frant Axle

Nut - Lock - Flange 5 8 . 11
Screw - Hex Washer Threag Qo
516.18x17 .

Spindle - |, H.

Spindle -« R.H,

Rod - Tie

Washer - Lock 5 15

Nut - Hex 515 24

Bearing

Link - Drag

Washer - Lock 3 a8

Nut - Hex 38 . 24

Bushing - Steering

Screw - Hex No. 10 - 16 x 12
Cap - Hub - Front

Clip - Fuel Line

Cap - Valve

Stem - Valve

Fitting - Grease

Bearing

Rim - 8 Front

Tire - Front

Tube Inot furmished with tractor)
Washer, Hardened

Spacer

Washer 26 32 x 1-58 x 15 Ga.
Washer 11/32x3/4 x 15 Ga.
Cap,Spindfe

Washer 25/32 x 1-1/4x 18 Ga.
Peflector Asm.

ALL COMPONENT DIMENSIONS GIVEN N
uSJNCHE8-1WCH=254MM

?27 ?43 ?55

S

31

Fs



FROM :A.Y.P.-SALES DEPT

|
l
|

.

ACFAIN PARTS

LIFT ADJUSTMENTY

8683 533 4900

1903, 95-@6

44" RIDING GARDEN TRACTOR

P ~zs\\?‘
B/?—? St—d K

32

P6:23

#7300 P.11/22



203 533 4900

FROM :A.Y.P.-SALES DEPT

. ‘REPAIR PARTS

UFTADJUSTMENT_

KEY PART
NO. NoO.

1 46174

2 106983X
3 73710700
4 74760612
8 108451
6 768020412
7 106308X
g 109728X
9 19292016
0 106444x
1 12000037
2 100734K
13 110807X
14 110729x

15 2876H
16 19131016
17 12000022
18 1201741
19 121718X

20 73580600
21 106723x
22 109473%
25  110810x
28 19151218
27 9135R

28 493gm

1923, 25-06

@5:24  H730 P.12/22

44" RIDING GARDEN TRACTOR
DESCRIPTION KEY PART DESCRIPTION
NG. NO, )
Grip - Handle 29 19171516 Washer 17 22 x 15 16 x 16 Ga
Hardle - Clutch, Attachrnent 30 110448x Link - Lift . Adjust
Nut—LockJan\7/16—20 231 110029x Link - Lift
Bolt - Hex 3/8 . 16 x 3/4 3z 72140606 Bolt - Carriage 38 . 16 x 34
Rod - Cluteh, Primary 33 23180606 Set Screw - Hex Socker
Pin - Cotter 1/8 x 3/4 34 105864x Bracket - Suspension
Trurinion - Lift, Lower 35 121599X ATmM - Syspension - L H
Bellcrank 36 105848X Bolt - Shoulder 3 g - 16
Washer 29/32 « 1-1/4 x 16 Ga. 37 121598X Arm - Suspension . R.H.
Bracket - Bellcrank 38 73220800 Nut - Mex Ein 1 2.13
Klip Ring 39 8330H ’ Key - Woedruff 1 4 x 1
Knob - Height Adjustrnen 40 76020308 Pin, Cotrer 3 32 « 12
Nut, Special 41 73350600 Nut-hex jam 3/8-16 NG
Rod" . Adjust, Lift 42 19131312 Washer 13 372 x 1316 % 12 Ga
Spring 43 121252X Upstap - Mower
Washer 13/32 x 5/8 x 16 Ga. ’ 44 T0B236X Bracket - Switeh
Klip Ring 45 17021008 Screw - Hex Hd. Tap. No. 10 . 24
Shaft - iR ' 12
Lever - Lift . 46" 747680624 Balt . Hex 38 . 16x1.12
Nubcrownlock 3/8-16 .47 19121812 Washer 3/8 x1x 12 Ga,
Plunger - Lever 48 108056X Bushing - Handle, Cluten
Grip - Handle 49 102727X Spring ~ Extension
Trunnion - Stop Depth 50 110447x Trunnjon - Lift .
Washear 15/32 X 3/4 x 16 Ga. 81 73360700 Nut,.Jam Crownlock 7/16-18
Retainer - Spring 52 4821H " Spring - Retainer
Retainer . Spring 83 - 72140608 Bolr - Carriage 38 . 18 x 1
54 19131410 Washer 1332 x 78 « 10 Ga.
58 110739x" Spring Washer
58 73980600 CMCK»HQDQE Nut
58 73680400 Crownlock 1'4-20 UNC
59 19091616 Washer '
61 53204 Clip-insulated
NOTE: ALL COMPONENT DIMENSIONS GIVEN IN
U.5. INCHES - 1 INGH = 25.4 MM
A c D E F G ) ]
& 2 ‘
2 Hw sz B Tl s
4 . : 3
S0 % @ @47 @ 59
‘ & s 58
| fe @
Eay

33

B



#7300 P.13/22

26:24

FROM :A.Y.P.-SALES DEPT 803 533 4908 1903. 05-06

I |
44" RIDING GARDEN TRACTOR

i MOWER .

@m:@ >
8

@@“:@_5
-

RS



533 4900
FROM :A.Y.P.-SALES DEPT 883

REPAIR PARTS

#7300 P.14,22

44" RIDING GARDEN TRACTOR

MOWER
_KEY PART DESCRIPTION
NO. NO. .
1 121423X Housing « Mower
2 1066862X Link - Paraligl
3 4921H Retainer - Spring
4 105744X Pin, Front Hinge
5 105872X Stop - Link - Parallel
6 74760612 Bolt - Hex 3/8 - 16 x 3/4
7 73680600 Nut - Lock 3/8 - 16
8 109835X Pin, Rear Hinge
9 106512X Bracket - Lift - R.H.
10 10651 1X Bracket - Lify - L.H.
19 72140506 Bolt - Carriage §/16 - 18 x 3/4
12 73680500 Nut - Lock 5718 - 18
13 19131614 Washer 13/32 x 1 x 14 Ga.
14 102932 Idier - Flat
15 106526X Arm - Jdler - Deck
186 74110632 Screw - Flat Hd. 3/8 . 16x2
17 74760620 Bolt Hex 3/8 . 16 « 1- 14 .
18 106513X Washer - Wear
19 106902X Spacer
20 102403x Pulley - Idler
21 121424X Arm - dler
127 121426X% Guide - Belr
23 106530x Spring
24 19111216 Waster 11/32 x 3/4 x 16 Ga..
25 109278x Bracker - Suspension - Rear - R.H.
26 . 108235X Rod - Ciutch
27 108359 Bracket - Suspension . Rear - L.H.
28 121622X Mandre! . Secaondary
29 106528% Guide - Belt
30 677A451 Pulley - Idler
31 106223x Deca)
32 106523x Bar - Support - Idler
33 106522x . Brace - idler - Deck
34 121236X Spacer
35 74760648 Bolt - Hex 3/8 . 16 « 3
36 72140608 Bolt - Carriage 3/8 - 16 x 1
37 121704X Mandrsl - Primary
38, 76314 Runner - L H.
39 106214X Guarg
40 121427x Spring - Extension
41 121827X Bolt - Shoulder
42 73330600 Nut - Centerlock 3/8 - 16
43 19131316 Washer 13/32 x 13,16 160a.
44 106606X Arm - Brake
45 102951% Brake - Block '
48 19111118 Washer 11732 x 11/16 x 16 Ga,
E F G H J K L M
N ~
‘o | bt E] M
3 4 4 i
8 4 .35]36E'6 7@46
@12 | @ BT F s @
Ees & 42 a0

35

1903, 05-06 06:25
KEY PART DESCRIPTION
NO. nNOQ,
47 74760520 Bolr - Hex 5/16 - 18 4 1-14
48 10B394X Rod - Brake .
49 . 76020312 Pin - Cotter 3 32x 34
50 -110384X Shaft - Roek
51 108393x Support - Shaft, Rack
4 76020618 Pin . Cotrer 3 16°'x 1
53 841g. : Runner - R.H,
55 102924% Guard - Belt, R.H,
56 74760580 Bolt - Hex 5 16 . 18 x 5
57 109785X% Guard - Discharge
58 10673ax Spring
53 106735x Rod - Minge
60 108743x Bracket - Deflector
61 18111018 Washaf1132x58x1865
62 110452% Nut - Pugh
83 72140606 Bolt - Carnage 38 15 4 34
64 74610624 80!(-HE><38~24;< 1 792G 3
65 122265X Blage
66 10030600 Washer Lock 3 §
67 19132012 Washer 1332 x 1 14 4 12 Ge
68 174806812 Screw - Hex Washer Thresd Ralling
38-16x34
69 7644y Spring - Extengion
70 72140612 Bolt - Carriage 38 15 » 1 12
71 106085X% V-Balt
72 72140820 Bolt - Carriage 38 . 15 2-1/2
73 121349X% Decal - Warnin
74 72140618 Bolt - Carriage g/s- 16% 2
76 106304 . Cap - Sleeve
77 74760616 Bolt-Hex38-16x1
79 73220600 Nut - Hex 38 . 15
80 73220500 Nut - Hex 516 .18
81 10040500 Lockwasher, 5§ 16
82 105185% Dacal - Warning
83 72110505 Baol. Carriage 5 16-18 x 5 8
84 1685H Nut - Lock 5 16 .18
85 721105086 Bolt - Rd. H4. Sq. Nk. 5 1618 x 34
86 10040800 Washer lock 3/8 _
87 121318X Puliey-Idler
88 121352 Keeper Belt
89 19131410 Washer 13732 x 7/3 x 10.Ga.

NOTE: ALL COMPONENT DIMENSIONS GIVEN IN
US.INCHES - 1 INCH =254 MM

N @ P ‘Q R . s T U
. = -, " - - =
Y 1 @ ﬁ-r) ' Ry [ oy’
E 56 £ 68 0 g1 5 77 E_]ae =
B 84 { ome § &
: S8 a4
B
=24
24
12



FROM :A.Y.P.-SALES DEPT

|
i

TRANSAXLE PE

803 533 4908 1903, 05-06

44" RIDING GARDEN TRACT
OR
ERLESS--MODEL NUMBER 143.820-p1¢

3 .

26:25

#7300 P.15/22



FROM :A.Y.P.-SALES DEPT

REPAIR PARTS

KEY
"NO.

j—y
omm\lgmmamwu

-
ary

TRANSAXLE PEERLES

PART
NO.

770088
778253
778211
778199
778200
778202
778208
778208
778203
778205
778206
778207,
778216
778246
784216
786123
786082
776291
778245
786121
786122
776275
778247
790043
792123A°

780072
780155
792077
780109
792078
792079
792073

792129

780108
780119
780128
780050
788042
786131

DESCRIPTION

. Case, Transaxle

Gear, Spur {15 teeoth)

Gear, Spur (12 teeth)

Gear, Spur (7% teeth)

Gear, Spur (20 teeth)

Gear, Spur (28 teeth)

Gear, Spur (31 teath)

Gear, Spur {19 teath)

Gear. Spur (22 teath)

Gear, Spur (30 teeth)

Gear, Spur (35 teeth)

Gear, Spur (37 reeth)

Gear, Spur {41 teeth)

Gear, Bevel (33 1eeth)

Collar, Shift

Sprocket (18 teeth)

Sprocket (3 testh)

Shaft, Jounter (w/9 toath gear)
Bevel Pinion, Inpur {13 teeth)
Spacer, Nétyral (.350/.340 thick)
Spacer, Netyral {.276/.268 thick)
Shaft, Output (9 teeth)

Gear, Output (35 teath)

Digk, Brake

Key °

Bearing, Thrust

Ring, Retaining

Race, Thrust

Bearing, Thrust

Chain, Roller (No. 41 chain, 24 links)
Washer, Thrust

Bearing, Needie

Ball, Steq|

Washer, Thrust

Screw, Sat, 3/8.16 « 3/8
Spring

Screw, Flanged hex ha,
torming, 1/4.30 x 1.1/4
Screw, Hex
5/16-18 » 1.1/4
Washer, Thrust
Bearing, Ball
Washer, Thryst
Bearing, Rall
Seal, Oil

Cap, Beaiing

883 S33 4900

thread.

hd. threadforming,

37

KEY
NO.

47
48
49
50
51
52
53
54
55

57

1903, 05-06

44" RIDING GARDEN TRACTOR
S--MODEL NUMBER 143.820-010

PART
NO.

772098
784342
776274
776273
790007
790006
786026
792075
792076
790047
792073

792085

790025
778197
778198
786019
786027
774833
774834
778248
780107

' 780042

792018
782020
792006
774832
774831
792074
786067
786086
780153
786129
780150
780152
792001
786127
788071
780049
786128
780151
786130
788070
780031

P6: 25 H730 P.16/22

DESCRIPTION.

Covaer, Transaxie

Rad & Fork Assy,, Shift
Shaft, Input

Shaft, Brake {4 Keyed)
Plate, Brake pad

Pad, Brake

Pin, Dowsl

Locknut, §/16-24
Washer, Flgt

Brake Cpegraling Arm
Screw, Flanged hex
forming, 1/4-20 x 1-1/4
Screw, Flanged hex hd.
forming, 1/4-20 x 2.1-4
Holder, Brake pad .
Pinion, Differentia), bevel
Gear, Bevel

Pin, Drive

Block, Drive :
Carrier, Differential (Threaded holes)
Carrier, Differential

Gear, Ring {31 18eth)

Washer

Washer, Thrust

F!ing, Snap :

Screw, Hex hd., 1.4-20 x 214
Lockwasher, 1 4"

Axle (12-5:16" long}

Axle 116-3:16" tong)

Plug, Mex hd., 8 16-18 thread
Spacer

Bracker, Brake lever

Washer

Sleeve

Bearing, Needle

Bearing, Needle {capped)

0" Ring

Sleeve

Ring. Square cut

Bearing, Needle (capped)

Sleave

Bearing. Needle {capped)

Sleeve

Ring, Square cut

Bearing, Needle

hd.  thread-

thread-



1963, 95-06 P6:26 #7300 P.17/22

FROM :R.Y.P.-SALES DEPT 803 533 4900

i RErAIin FARILS

| 44" RIDING GARDEN TRACTOR
| ENGINE BRIGGS AND STRATTON-MODEL NUMBER 422707, TYPE NUMBER 1211-01

1' .
' CYLINDER,CRANKSHAFT AND ENGINE BASE GROUP

—— ., T
‘ 38



- P5:26 #7730 P.18/22
SALES DEPT 803 533 4900 1903, 05-06
FROM :A.Y.P.-

REPAIR PARTS

44" RIDING GARDEN TRACTOR ,
ENGINE BRIGGS AND STRATTON--MODEL NUMBER 422707, TYPE NUMBER 1211-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

"KEY PART DESCRIFTION KEY PART DESCRIP-T‘ON

NO. NO. NO. NO.
1 90576 Nut - Hyx 8 - 32 38 222698 Key - Flywhue|
2 280180 Grommet - tnsujator 3% 93m8%5 Screw - Hex Hd, Sem
3 231174 Terninal 40 94298 Retainer - E-Ring
4 27803 "Gasket - Valve Cover 41 491287 Foam Seal - Governor Shaft
5 92791 Washer - Lock, Shakeproof 42 261560 Upper Bushing - Governor
6 222892 Cover - Breather Cylinder No, 2 43 262332 Lower Bushing - Governor
7 93722 Terminal - Spade 44 451530 Crank - Governor
8 93394 Screw - Sem 45 223882 Washer - Governor Crank linsiga)
9 222912 Baffle - Air 48 394501 Gasket Ser
10 93777 Screw - Hex Head {Back Plate to 47 271167 Seal - Filler Tube
Cylinder) 48 93469 . Screw Hex Mead
11 93158 Screw - Sem 49 212337 Gear Cam
12 491247 Housing - Blower S0 222878 Clamp - 0il Filler
13 90887 Screw - Crankcase Cover Mtg. Sem 51 280224 Tube - Oil Filler
14 270981 " Gaskeat - Crankease 52 - 271170 Seal - Oil Filler Cap
15 212455 Cover Plate - Crankease 53 394020 Cap and Dipstick - 0Oil Filler
16 261463 +Seat - Intake Valve 54 | 394394 Dipstick and Tube Assernbly (ing, Key
17 210840 +Seat - Exhaust Valve . No.'s 47. 48, 50, 51, 52 & 53)
18 212462 . Head - Cylinder No. 2 55 390420 Valva - Exhaust
58 261528 Valve - intake
57 231445 Géar - Timing
20 93211 Screw - Cylinder Head (2 - 5/16" 58 393606 Seal Assembly and Retainer
Leng) 59 26828 Spring  Exhaust Valve .
21 93686 Screw - Hex Mead (10 - 32 x 5/8) 60 292260 Rotocoil - Exhaust Valve
22 92280 | Washer - Lack No. 10 x 1/16 x 3/64) 61 93630 Retainer - Exhaust Valve Rotocoi!
23 3823415 Qil Slinger Assambly 62 221596 Retainer - Intake Valye
24 260924 Lock - Piston Pin 63 65906 Spring - intake Valve
25 . 394959 Ring Set - Piston (Standard) 64 261368 Tappet - Valve
25 394960 Ring Set - Piston (010" Q.5.} 65 . 394028 Crankshaft :
25" 3940861 Ring Sat . Piston (020~ Q.8 66 261961 +Guide - Exhauyst Valve
25 394962 Ring Set - Piston (,030" 0.5} 67 491730 Cylinder Assembly {Inc, Key No. 68)
26 3941355 Piston Assernbply (Standardi{ine. Key 68 230318 Connector - Impulse Pump
No.'s 24 & 25) 62 394539 Plug - Spark {Resistor)
26 3944956 Pistomn Assembly (.00 0.8.) 70 66538 Elhow Spark Plug -
26 384957 Piston Agsembiy (020 0.5 71 89838 Wrench - Spark Plug
26 394958 Piston Asgembly L.030" 0.5.) 72 280225 Tube Breather
27 299691 Pin Assemoly - Fiston {Standard)(inc. 73 394358 Filter - Fuel (In Fuel Line to Tark)
Key No. 24) 74 2124861 Head - Cylinder No, 1
27 391286 Pin Assembly - Piston {.Q05" 0.8 75 271867 . *Gasket - Cylinder, -
28 394348 Gear - Governor 76 491304 Back Plate Assembly
29 222773 Washer - Thryst 77 399265 +8earing - Cylinder
30 394306 Rod Assembly - Conrecting (ing, Key 78 391086 Seal - Ol
No.’'s 31 & 32) 79 391115 Wire - Ground
NOTE:FOR CONNECTING ROD WIT 80 299148 Line - Fuel (ine. Key No. 81)
020" UNDERSIZE CRANKPIN BORE 81 93053 Clamp - Fyuel Line
' - ORDER NO. 397158 87 393379 Breather Assembly No, 1
31 92903 Screw . Connecting Rod 83 93496 Screw - Hex Head .
32 220863 Washer 84 223880 Bracket - Choke Cable
33 291675 Saal - O B5 221535 Clamp - Casing .
34 91084 Plug - Qil Drain ) ’
35 393552 Base Assembly - Crankcase “INCLUDED IN GASKET SET 394501
36 271868 Gasket - Cylinder Head No. 2 ' +SPECIAL TOOLS REQUIRED To
37 271142 "Gasket - Cramkcase Cover (1/64" INSTALL
thick) :
37 271188 “Gasket - Crankéase Cover .005""
thick] 00 A RESISTOR SPARK PLUG MUST BE USED IN ORDER TO
37 271189 "Easket - Crankcase Cover (.009" COMPLY WITH RADIO INTERFERENCE REGULATIONS
thick)
- SPARK PLUG TYPE | CHAMPION
RESISTOR LONG PLUG RJ12

39



FROM :A.Y.P.-SALES DEPT 803 533 490@ 1903, 85-06 BR6:27 H?3@ P.19/22
I T s wEma X oMY

44" RIDING GARDEN '
.ENGINE B BER o
RIGGS AND STRATTON--MODEL NUMBER 422707, TYpE NUMBER 1211-01

AlR CLEANER--CARBURETOR GROUP

.

=Sy w7
\_‘_*.;% . 4

58 - Gasket Ser

71 Pump Repair Kit
72 Carburetor Qvarhaul Kit

4 i\




FROM :A.Y.P.-SALES DEPT

- HEPAIR PARTS

ENGINE BRIGGS AND STRA

803 533 4900

1903, 025-26

44" RIDING GARDEN TRACTOR

AIR CLEANER--CARBURETOR GROUP

-KEY

(U N N

e ~I O

~ s
URS N NG, I NN RN N (o)

PART
NO.

212706
94289
223579
271271
224039

94166
393826
491535

399535
27141
93499,
223534
392673
271607
298514
94152
491543

231209
221939

271412 -

93897
9397
280818
270884
93208
93970

1261587

280319
213280
93949
262351
491297

92278
222289
261563
93853

DESCRIPTION

Knob - Air Cleaner

Nut  kex

Cover - Air Cleaner

Elerment - Air Cleaner

Mounting  Strap Assembly - Ajr
Cleaner

Screw - Hex Head

Body - Air Cleaner

Carburetor Assembly (inc. Key No.'s
9. 10, 11, 12, 13, 14, 15, 16, 17,
18,19, 20, 47, 43, 44. 45, 46, 47,
48,49, 60, 51, 62, 53 5a, 55, §6,
57, 82 & §3)

Body Assemply - Upper Carbureror
Gagket - Air Cleaner

Screw - Throttle and Choka

Valve - Choke

Shalt and Lever - Choke

+Gasket - Carburetor Bagly

Float - Carburetor ) !

Screw - Hex Head Sem (10 .32 x 34)
Body - Lower Carburetor (Inc. Keay
No.’s 11,19,20.45 & 48) -
Bushing - Throttle Shaft

Valve - Throtile :

" Gasket - Carburetor and Intakea
Eibow ’
Screw - Sem

Srrew - Hex Head

Crank - Bell

"Gasket - Intake. Manifold Mounting
Screw - Intake Manifalg Mounting
Screw - Hex Head

" Link - Throttie

Spacer - Carburstor

Manifold Assembly - (ntake

Screw - Sem

Spring - Governor

Lever Assembly - Governor (Inc. Key
No.’s.34, 35 & 37)

Nut - Fex (10 - 24)

Washe

Spring - Governor Idls

Bolr - Governor Lever

41

261586
491282
353815

93053
397882
280474
451538
392672
271013
26187
91920

270983 .
261253
221377
261395
223683
9382¢
271025
270989
280197
394501
394019
223472
223714
230896
394631
271013
231338
480207
‘282375
223893
221535
93496
383397
491539
94298
223882
262337
- 94297

26: 27 #7300 P.20/22

TTON--MODEL NUMBER 422707, TYPE NUMBER 121 1-01

Link - Governor
Plate Agsermbly - Governar Contre
Impulse Line and Clamp Assemb
lInc. Key Na. 41)

Clamp - Fuel Line

Plug and Seal, Solenoid
0-Ring Seal |

- Vaive Assembly - Carburetor ldle
Shaft and Lever - Thrattle
~Washer - Choke Shaft
Spring - Throttle Adjustment
Screw - Machine Fill. Hd. (8 - 32
58

xDigphragm

xSpring

xCap - Spring .

xSpring - Pump

Cover - Diaphragm

Screw - Diaphragm - Darnping
xGasket - Carburator Pump
xDiaphragm - Damping

Bedy - Pumg

Gasker Set

Cartridge - Arr Clezaner

Plug - Weleh

Cartridge Plate - Air Cleaner
~Pin - Float Hinge

~Valve - Fyel inlet

Wassher

Jet - Nagdle Valve

Crank - Bell

Link

Bracker - Speed Control
Clamp - Casing

Screw - Hex Head

Repair Kit - Pump

Overhaut Kit - Carburetor

Nut - Square

Wasner

$pring - Compression

Serew - Pan Head

" INCLUDED IN GASKET SET - PART NO. 394501

+ INCLUDED IN
PART NO. 491539

CARBURETOR OVERHAUL KIT

X INCLUDED IN CARBURETOR OVERHAUL KIT - PART
NO. 491539  AND PUMP REPAIR KiT - PART NO

393397



- 128 H73D P.21/22
LES DEPT 803 533 43900 1903, 95-06 =3

ROM :A.Y.P.-SA

vF e N S LAY

44" RIDING GARDEN TRACTOR

ENGINE BRIGGS AND STRATTON-MODEL NUMBER 422707, TYPE NUMBER 1211

-01
ALTERNATOR AND STARTER MOTOR GROUP

f“

S
- -




- : P.22/22
FROM :A.Y.P.~SALES DEPT 803 533 498@ 1903, 85-06 26: 28 H730

REPAIR PARTS

44" RIDING GARDEN TRACTOR
ENGINE BRIGGS AND STRATTON--MODEL NUMBER 422707, TYPE NUMBER 1211-01

ALTERNATOR AND STARTER MOTOR GROUP |

KEY PART DESCRIPTION KEY PART - DESCRIPTION
NO. NO. NO. NoO.
1 94326 Screw - Sem : 25 385537 Commutator End Cap Assembiy
2 222673 Screen - Fiysh Rotating Starter {Inc. Key No. 26)
3 230674 Nut - Hex . 26 395538 Brush Set
4 222511 Washer - Spring 27 393825 Housing. Assembly
5 223726 Retainer - Fan 28 94003 Thru Bolt )
< 491180 Fiywheel and Ring Gear Assembly 29 390837 Armature Assembly (Motor)
Magnzto 30 394860 Drive End Cap Assembly - Starter
8 393456 Diode and Connector Assembly 31 80366 Lockwasher
9 383474 Stator - Alternator (Dual Cireuit){ine. 32 91162 Screw - Hex Head 15 18 18 x 1
Key No. 8) 12) o
10 93621 Screw - Sem . 33 280104- Gear - Starter
11 391362 Gear - Flywhee| Ring {lnciudes Moun- 3a 398003 Clutch Assembly - Starter
ting Parts) 35 94288 Roll Pin
12 19203 . Puller - Flywheel {Optional Accessory) 36 480467 Pinion Spring Kit tine. Key No.'s 33
13 394891 Armaturg Group finc. Key No.'s 15, & 55 e .
16 & 38) 37 490421 Starter Drive Group (Ine. Key No.'s
14 93381 Screw - Armature Mounting Sem 33, 34. 35 & 361
15 221798 Terminal - Ignition Cable - 38 394988 Armature Assembly
186 394970 Trigger Coll Assembly Magnatron 39 2560815 . Fan - Flywheal
Ignition 40 93535 Screw, Sem
17 93163 Screw - Sem .
18 222849 Cover - Air Guide
19 222847, Shield - Cylinder
20 2223846 Shield - Cylinder
21 222348 Cover - Air Guide
24 394B08 Motor - Starting (Inc, Key No.'s 25,
26, 27, 28, 29. 30. 33, 34, 35, 36
and 37)

43



